
 

PROPOSED SEWAGE WORKS DESIGN 
BRIEF & IMPACT ASSESSMENT 

800 Second Street West, Cornwall, ON K6J 1H6 
(613) 935-3775 
evbengineering.com 

 

Project# 23211 | July 17th, 2025 
Prepared for The City of Ottawa 
Revision #1 – Issued for ECA Application 

 



Larry Robinson Arena New Sewage Works – Design Brief  
The City of Ottawa | Project No. 23211 

 
 EVB Engineering | EVBengineering.com  

2

  
 
 
This report is respectfully submitted to the City of Ottawa in response to the request for engineering services 
scope of work for the Hydrogeological Study and Sewage Impact Assessment on the proposed septic 
system servicing the Larry Robinson Arena. 

 
 

Prepared By: 

 

 

 

 

 
[...]
Environmental Engineer 

cc. Jamie Baker, EVB Engineering 



CO

LEGEND
EXISTING PROPERTY LINE

EXISTING BUILDING

EXISTING FENCE

EXISTING DISTRIBUTION PIPE
EXISTING SEPTIC TANK
EXISTING FORCEMAIN
EXISTING CLEAN OUTCO

EXISTING TREELINE
EXISTING POWER SUPPLY

EXISTING SEPTIC BED

1:150

AP

JB
FIG. 1

M:
\20

23
\23

21
1 -

 La
rry

 R
ob

ins
on

 A
re

na
\6.

0 D
wg

s\6
.2 

Ci
vil

\3.
0 N

on
-p

ro
du

cti
on

\3.
1 F

GS
\23

21
1-

FI
G-

1.d
wg

  A
ug

 20
, 2

02
4-

4:1
5p

m 
BY

:(A
da

m.
Po

ap
st)

JOB NO:SCALE:

DRAWN BY:

CHECKED BY:

DESIGNED BY: DATE:

PROJECT:

TITLE:

CLIENT:

DRAWING NO.

800 SECOND STREET WEST
CORNWALL, ONTARIO CANADA, K6J 1H6
TEL: 613-935-3775 | FAX: 613-935-6450
WEBSITE: EVBengineering.com

CITY OF OTTAWA

LARRY ROBINSON ARENA
NEW ADDITION

23211

24/08/20

15
.0m

14.4m

1.6m

8.6
m

EXISTING CLASS 4 LEACHING BED COMPRISED OF 10
RUNS OF 15m LONG, 75mmØ DISTRIBUTION PIPING

EXISTING CLEARSTREAM TREATMENT TANKS

EXISTING BLOWER HOUSING SHED





































 

 



 

EVB Engineering | EVBengineering.com 18 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX C  
 
Design Calculations 
  



3.50 L/s

75mm 40mm 50mm
3.50 1.75 1.75

PE DR11 PVC Sch 40 PVC Sch 40

75 40 75
71.78 39.62 76.45
120 120 120
71 0.5 29.5

0.865 1.419 0.381
1.590 7.962 0.324
8.1 6.0 8.0
0.34 3.39 0.06
1.47 3.43 0.15

0.70

5.76 Outlet Inv = 140.95 m

139.85 HWL = 140.85 m

140.55 Lag Start = 140.70 m

143.90 Lead Start = 140.55 m

3.35

4.05 Lead Stop = 139.85 m

9.11 LWL 139.68 m

9.81 B/Tank = 139.53 m

Project No.: 23211 Reviewed By: Jamie Baker

Velocity (m/s)

Client: The City of Ottawa Date: March 20, 2025

Discharge Piping

Flow (L/s)

Forcemain Pipe Type
Forcemain Pipe Size (mm)
Actual Inside Pipe Diameter (mm)
Roughness Coefficient (C)

Total Dynamic Head - High Level (m)
Total Dynamic Head - Low Level (m)

Larry Robinson Arena New Sewage Works
Sewage Pump Design Sheet

Project Name: Larry Robinson Arena Designed By: Adam Poapst

Total Static Head - Liquid Low Level (m)

Friction Head Loss (m/100m)
Total Minor Head Loss Coeff. (K) From Table
Total Minor Head Loss (m)
Total  Friction Head Loss (m)

Total Dynamic Head Summary

Total System Friction Head (m)

Static Head Losses

Low Water Level
High Water Level

Discharge Elevation
Total Static Head - Liquid High Level (m)

Head Required for Pressure Distribution Lateral

Design Flow =

Pipe Length (m)

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

9.0

10.0

11.0

12.0

13.0

14.0

15.0

16.0

17.0

18.0

19.0

20.0

0.00 0.25 0.50 0.75 1.00 1.25 1.50 1.75 2.00 2.25 2.50 2.75 3.00 3.25 3.50 3.75 4.00 4.25 4.50 4.75 5.00 5.25 5.50 5.75 6.00 6.25 6.50 6.75

H
ea

d
 (

m
)

Capacity (L/s)

Performance Data

Static System Head (LWL) Static System Head (HWL) FL50 FL60 280 290



m 1/8" 0.003175 m
m 3/16" 0.004763 m

m3/s

m3/s

m
m

C=
m
m
m

m=

m

m
m

m

m3/s

m3/s

0.00044 m3/s (ie. Flow in must equal Flow out)

Client: The City of Ottawa Date: March 20, 2025

Flow Estimate In Laterals As Per Small Waste Water Treatement Systems (attached):

Flow in Each Orfice:

Larry Robinson Arena New Sewage Works
Multiple Orifice Flow Calculations

Project Name: Larry Robinson Arena New Sewage Works Designed By:
Project No.: 23211 Reviewed By: Jamie Baker

Adam Poapst

Orfice # Head (m) Orifce Flow (m3/s) Flow In Pipe After Orfice (m3/s)
1 0.70000 0.0000442 0.0003933

Length of Lateral:
Number of Laterals:

Lateral Diameter:
C Lateral:

Total Flow In:

Flow Per Lateral

10
4

0.0764540
100

0.00175

0.00044

4 0.69931 0.0000442
5 0.69917 0.0000442

2 0.69971 0.0000442
3 0.69948 0.0000442

8 0.69898 0.0000442
9 0.69896 0.0000442

6 0.69908 0.0000442
7 0.69902 0.0000442

10 0.69896 0.0000442

0.0003490
0.0003048
0.0002606
0.0002164
0.0001722
0.0001280
0.0000838
0.0000396
-0.0000046

0.001
0.000
0.700
1.000

Total Flow Out=

1.00
0.67

Because m is smaller than 1 ± 0.02 the Lateral Piping headloss estimate is inaccurate and the lateral piping should be calculated in 
detail.  

Detailed Perforated Lateral Calculation:
Orifice Spacing:

C orfice:
Orfice Diameter:

Estimated Head Req'd at First Orfice:

0.0047625

Therefore, through iterations it was calculated that in order to achieve a minimum of approx. 0.70m of head at the furthest orfice a flow 
of 4.50 L/s is required at 0.7m of head to distribute the entire flow through the 25 laterals

Orifice Diameters:

Length of Lateral:
Diameter of Lateral:

Headloss In lateral (no orfice):
Headloss Estimate In lateral (with orfice):

0.67
0.0047625

0.70

0.000044
4

0.00018

Head Loss Estimate In Laterals:

C=
Diameter of Orifice=

hn=

Q=
Number of Laterals =

Flow in Laterals =

10
0.0764540

100



Sanitary Sewer Design Sheet
Current Average Daily Design Flow

0.0130 19920 L/d
- 0.000 L/ha/s
- 1.0

From To No. Ha Ʃ Areas

Bldg MH100 - 2.87 - - - -
MH100 MH101 - - - - - -
MH101 MH102 - - - - - -
MH102 P.T. - - - - - -

q Peak Flow I*A Q

From To No. Lots Pop. P(1000) Ʃ P(1000) Ʃ Areas (l/cap/d) (L/s) (L/s) (L/s)

Bldg MH100 - - - - 2.87 19,920 1.00 0.23 0.00 0.23

MH100 MH101 - - - - 2.87 19,920 1.00 0.23 0.00 0.23
MH101 MH102 - - - - 2.87 19,920 1.00 0.23 0.00 0.23
MH102 P.T. - - - - 2.87 19,920 1.00 0.23 0.00 0.23

Size Slope Area Qcap Q/Qcap Velocity Length Elev

From To (mm) (%) (m
2
) (L/s) (m/s) (m) (m)

Bldg MH100 150 2.00% 0.018 0.471 0.038 21.54 1% 1.22 5.0 0.10
MH100 MH101 150 1.00% 0.018 0.471 0.038 15.23 2% 0.86 11.0 0.11
MH101 MH102 150 0.60% 0.018 0.471 0.038 11.80 2% 0.67 95.0 0.57
MH102 P.T. 150 0.60% 0.018 0.471 0.038 11.80 2% 0.67 25.0 0.15

0.00
0.00

> 100% indicates surcharged pipe

From To U/S D/S

Bldg MH100 86.05 85.95
MH100 MH101 85.89 85.78
MH101 MH102 85.73 85.16
MH102 P.T. 85.11 84.96

Project Name: Larry Robinson Arena - New Septic System Design

Project No.: 23211

Client:

Singles

Service Location and Contributing Areas

Manhole
Location

Contributing Areas

Persons Per Lot = Peak Factor =

T.H. / 

Semi

City of Ottawa

Adam Poapst

Jamie Baker

December 16, 2024

Designed By:

Reviewed By:

Date:

Pipe Inverts

Outlet Pipe Data

Manhole

Inlet Flow

Wetted 

Perimeter

Manhole
Location

Larry Robinson Arena

Hydraulic 

Radius

Individual Population Cumulative Peaking 

Factor
Manhole

Design Parameters

Apartment

Coefficients

Average Daily Flow/Capita (q) =
Peak Extrenuous Flow (I) = 

Flows

Mannings Coefficient n =
Persons Per Lot =



 

EVB Engineering | EVBengineering.com 19 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX D  
 
iQ.MBBR Treatment System Proposal 
 



 

pro_0288 Page 1 of 9 
 

 

Bergmann North America Inc. 
7-20 Steckle Place 

Kitchener, ON   N2E 2C3 
Phone: (519) 220-0698 

Fax: (226) 887-0130 
info@bna-inc.ca 
www.bna-inc.ca 

 
March 13, 2025 
 
All Bidders 
EVB Engineering 
800 Second St. W 
Cornwall, ON   K6J 1H6 
  
Contact : Adam Poapst, P. Eng. 
Phone :  (613) 935-3775 x 320 
Email :   Adam.Poapst@evbengineering.com  
 
 
 
RE: Larry Robinson Arena WWTS 
 
We are pleased to present the following proposal for the referenced wastewater treatment 
system, located at 2785 8th Line Rd, Metcalfe, ON  K0A 2P0.  Our proposal includes a general 
process description and scope of supply.  The standard terms and conditions, calculation summary, 
and proposed layout drawing are appended. Detailed construction drawings will be provided on 
placement of order. 
 
Thank you for the opportunity to provide a proposal for this project; we look forward to working 
with you.  Should you have any questions or concerns please call me at your convenience. 
 
Sincerely, 
Bergmann North America Inc. 
 
 
 
Miles MacCormack, P.Eng. | President  
miles@bna-inc.ca  
 
 

Please sign and return a copy of this cover letter as your acceptance and approval of this 
proposal.  The specified deposit is required to begin ordering and production. 

Authorization Signature:   

Provisional Items Included (#):   

Requested Delivery Date:   
   

  

Proposal No 
0288 



 Proposal No: 0288 Page 2 of 9 
 

Table of Contents 
 
1. Project Understanding and Design Criteria ........................................................... 3 
2. Process Description ............................................................................................... 4 
3. Scope of Work ....................................................................................................... 5 
4. Price Breakdown ................................................................................................... 7 
5. Exclusions to Scope of Work ................................................................................. 7 
6. Provisional Items ................................................................................................... 7 
7. Construction Requirements .................................................................................. 7 

8. Electrical Requirements ........................................................................................ 8 
9. Service Requirements ........................................................................................... 8 
10. GPRS Remote Monitoring ..................................................................................... 9 
11. Advantages of the iQ.MBBR™ System .................................................................. 9 
 
Appendices:  
 
Appendix 1 – Standard Terms and Conditions 

Appendix 2 – Calculation Summary 

Appendix 3 – Proposed Layout Drawing  
  



 Proposal No: 0288 Page 3 of 9 
 

1. Project Understanding and Design Criteria 

The design parameters for this facility as requested by EVB Engineering (the Engineer) are 
summarized below: 
 

Table 1. – Process Design Parameters 

Flowrate  Influent Parameters  Effluent Objectives * 

Average ≤ 13.9 m3/d BOD5  ≤ 300 mg/L CBOD5  ≤ 10 mg/L 
Design ≤ 19.92 m3/d TSS ≤ 300 mg/L TSS ≤ 10 mg/L 

Equalized ≤ 0.83 m3/h TKN ≤ 80 mg/L Nitrate** ≤ 3.2 mg/L 
    TP ≤ 15 mg/L     

* Effluent objectives are based on monthly average basis.  
** Nitrate as Nitrogen. 

 
The proposed wastewater treatment system is installed in sub-grade precast concrete tanks 
consisting of individual unit processes (in order of process flow) as per Table 2 below: 

Table 2. – Unit Processes and Tank Volumes 

Unit Process 
# of  

Tanks 
Tank  
ID # 

Nominal 
Volume 

~ Working 
Volume * 

IG m³ 

Equalization Tank  1 1 4,000 17.1 

Primary Treatment 
Sludge Storage 

1 2 6,600 
20.0 

Primary Clarifier 9.6 

Secondary 
Treatment 

Bioreactor 1 

1 3 5,000 

7.5 

Bioreactor 2 7.3 

Secondary Clarifier 5.6 

Tertiary Treatment 

Anoxic Bioreactor 1 4 600 3.0 

Bioreactor 3 1 5 600 2.8 

Tertiary Clarifier 1 6 800 2.5 

Effluent Pump Tank 1 7 1,000 7.6 

* Approximate working volumes take invert levels into account; therefore, may be slightly different than rated 
(nominal) tank sizes. For the sedimentation tanks complete with hoppers and sloped side walls, working tank 
volumes would be significantly less than nominal tank sizes. Equivalent volume tanks may be considered 
pending cost review and proposal revision. 

 
  



 Proposal No: 0288 Page 4 of 9 
 

2. Process Description 

The following summarizes process description of unit processes and associated tanks specified in 
Table 2: 
 
Flow Balancing  

Balancing of maximum daily inflow as per Table 1 is provided using (1) Equalization Tank 
equipped with duplex equalization pumps. Wastewater is pumped from the Equalization 
Tank at a time dose rate as noted in Table 1 into the primary treatment stage. 
 

Primary Treatment  
Dosed wastewater from an Equalization Tank undergoes primary treatment using (1) Sludge 
Storage / Primary Clarifier tank. The Sludge Storage chamber provides settling and storage 
of primary and secondary solids. The Primary Clarifier chamber provides additional settling 
and conditioning of the wastewater including a nominal level of pre-anoxic denitrification 
for process stabilization. 
 

Secondary Treatment 
Secondary treatment is accomplished through the iQ.MBBR™ system which utilizes a 
moving bed biofilm reactor (MBBR) process. The biological stage consists of (2) aerobic 
bioreactors in series containing specially designed plastic carrier media having a specific 
surface area of 500 m2/m3.  Microorganisms attach to the carrier media and consume the 
organic material in the wastewater. Oxygen needed for the aerobic treatment process is 
supplied by (6) linear air blowers and distributed in the biological reactors stage by fine 
bubble diffusers. The blowers are controlled using dissolved oxygen (DO) sensor(s) to run 
only when required.  Media retaining screens are installed in each bioreactor to keep the 
carrier media in place while allowing the process wastewater and excess biosolids to pass 
through.  
 
In Bioreactor 2, (1) recirculation pump returns part of the process mixed liquor at up to 3.5 
x design flow to the Sludge Storage tank for pre-anoxic denitrification with carbon 
supplementation. 
 
Secondary sludge is settled out in (1) Secondary Clarifier equipped with (1) sloped wall 
double hopper, (2) sludge return pumps and (1) floating sludge (skimmer) pump. Secondary 
sludge settles to the bottom of the hoppers and is returned to the Sludge Storage tank 
along with any floating sludge removed by the skimmer pump. 
 

Tertiary Denitrification  
Tertiary denitrification is provided using (1) Anoxic Bioreactor to remove any residual 
nitrate nitrogen to the objective indicated in Table 1.  The Anoxic Bioreactor is an MBBR 
containing specially designed plastic carrier media having a specific surface area of 
500 m2/m3.  Denitrifying bacteria attach to the carrier media and consume the nitrate and 
nitrite in the secondary effluent using supplemental carbon as an energy source under low 
oxygen conditions.  The Anoxic Bioreactor sized to remove up to 13.4 mg/L of residual 
nitrate at design flow (0.27 kgNO3/d) based on a recommended loading rate of 



 Proposal No: 0288 Page 5 of 9 
 

0.5 gNO3/m2-d.  Supplemental carbon dosing is flow paced based on the influent 
Equalization Pump operation and proportioned to limit residual nitrate.  The carbon 
supplement is intermittently mixed with the influent to the reactor via mixing pump.  The 
Anoxic Bioreactor is fully mixed periodically using coarse bubble diffusers and (2) dedicated 
linear air blowers to remove any excess biomass while limiting the oxygen added. 
 
Effluent from the Anoxic Bioreactor may contain residual CBOD5 and TSS.  To ensure the 
effluent meets the required criteria, further aerobic treatment and clarification is provided. 
 

Tertiary Effluent Polishing  
Tertiary effluent polishing is provided using (1) Bioreactor 3 followed by (1) Tertiary Clarifier 
tank.  Bioreactor 3 acts as an aerobic MBBR polisher to consume any excess carbon from 
the tertiary process, working on the same treatment principles as the two main bioreactors, 
and includes (2) linear air blowers to supply air to the process.  The Tertiary Clarifier 
contains (1) sloped wall double hopper, (1) surface skimmer, and (2) sludge return pumps.  
Tertiary sludge settles to the bottom of the hoppers and is returned to the Sludge Storage 
tank along with any floating sludge removed by the skimmer pump. 

 
Effluent Pump Tank  

From the Secondary Clarifier, the wastewater is discharged to (1) Effluent Pump Tank 
complete with duplex (2) effluent pumps (to be confirmed by Engineer). 
 

Controls and Infrastructure 
Three (3) control panels are provided to control the treatment plant, equalization, and 
effluent pump tanks, which include GPRS remote monitoring with current sensing on each 
output.  Flow data logging is available on the equalization and effluent pumps based on 
pump run time, and a flow meter is included in the base scope.  A mechanical room is 
required to contain the blowers, chemical dosing system, and control panels (see 
Provisional Items below). 

3. Scope of Work  

 Qty Model  Description 

Concrete Tanks, Precast (*may be substituted subject to availability and approval) 